
  

D I S C O V E R Y  C L E A N  W A T E R  A L L I A N C E  

Engineering Report for Phase 5B  
Package 1—Odor Control/Existing Facilities 
Improvements Project 

Phase 5B Project—Salmon Creek Treatment Plant Improvements, 
Phase 5 Expansion Program 

    
An Alliance Capital Project delivered by Clark Regional Wastewater District as  
Administrative Lead for the Discovery Clean Water Alliance 

 

Prepared for 

Washington State Department of Ecology 
July 19, 2019 

 

2020 SW Fourth Avenue, 3rd Floor 
Portland, Oregon 97201 

 



 

 

 

 

  

 

                                                                                      







Engineering Report for Phase 5B Project: Package 1—Odor 
[...]
4.3  Staffing Requirements ..................................................................................................... 4-2 
4.4  Project Schedule .............................................................................................................. 4-2 

5.  Permitting and Regulatory Requirements ................................................................................ 5-1 
5.1  Permitting and Regulations .............................................................................................. 5-1 
5.2  Air Quality and Odor Control ............................................................................................ 5-1 
5.3  Environmental Impacts .................................................................................................... 5-1 

6.  Engineering Report Requirements Checklist .......................................................................... 6-1 

Appendix 

Appendix A. 60 Percent Drawings Phase 5B Project: Package 1 Salmon Creek Treatment Plant Odor 
Control/Existing Facilities Improvements 

Appendix B. SEPA Documentation Phase 5B Project - Salmon Creek Treatment Plant Improvements 
(Revised) 

   



 
Engineering Report for Phase 5B Project: Package 1—Odor 

Control/Existing Facilities Improvements

 

iv  

Tables 

Table 3-1. Estimated Odor Concentrations for Process Areas .................................................................. 3-2 

Table 3-2. Odorous Air Flow Rates and Sizing Criteria Summary............................................................. 3-3 

Table 3-3. H2S Dispersion Modeling Results for Liquids Odor Sources .................................................... 3-4 

Table 3-4. Cost Estimate Summary of Technologies ................................................................................ 3-8 

Table 3-5. Bio-Trickling Filter Tower Odor Control System Design Criteria .............................................. 3-9 

Table 3-6. Solids Processing Center Odor Sources Summary ................................................................ 3-13 

Table 3-7. H2S Dispersion Modeling Results for Solids Odor Sources ................................................... 3-15 

Table 3-8. Cost Estimate Summary of Technologies .............................................................................. 3-20 

Table 3-9. Odor Control System Design Criteria for Carbon Adsorbers .................................................. 3-21 

Table 3-10. Return Activated Sludge Chlorination Design Criteria .......................................................... 3-29 

Table 3-11. Waste Gas Incinerator Equipment Enclosure ....................................................................... 3-34 

Table 4-1. Project Cost .............................................................................................................................. 4-1 

Table 6-1. Requirements for Engineering Reports .................................................................................... 6-1 

 

Figures 

Figure 1-1. Salmon Creek Treatment Plant Phase 5B Improvements Project, Package 1—Odor 
Control/Existing Facilities Improvements ...................................................................................... 1-3 

Figure 3-1. 1-Hour Annual Average Isopleths Showing Lines of Constant Odor Concentration in  
D/T—All Liquids Odor Sources with Odor Control as Proposed in Phase 5B Improvements ...... 3-4 

Figure 3-2. Simplified Schematic Diagram of a Bio-Trickling Filter System .............................................. 3-6 

Figure 3-3. Preliminary and Primary Treatment Odor Control System .................................................... 3-11 

Figure 3-4. Solids Processing Center Odor Sources ............................................................................... 3-12 

Figure 3-5. 1-Hour Annual Average Isopleths Showing Lines of Constant Odor Concentration in  
D/T—Overall Solids Area with Major Odor Sources Treated ...................................................... 3-16 

Figure 3-6. Photoionization Unit (90 cfm) Orem Utah .............................................................................. 3-17 

Figure 3-7. Dual Bed Carbon Vessel ....................................................................................................... 3-18 

Figure 3-8. Solids Processing Odor Control System ............................................................................... 3-22 

Figure 3-9. Hydraulic Profile..................................................................................................................... 3-23 

Figure 3-10. Aeration Basin Baffle Walls ................................................................................................. 3-25 

Figure 3-11. MLR Pump Baffles in Aeration Basins 5 and 6 ................................................................... 3-27 

Figure 3-12.  Launder Cover .................................................................................................................... 3-28 

Figure 3-13. Skid-mounted Hypochlorite Pump System from ProMinent Fluid Controls LTD ................. 3-30 

Figure 4-1. Project Schedule ..................................................................................................................... 4-3 

 



Engineering Report for Phase 5B Project: Package 1—Odor 
Control/Existing Facilities Improvements  

 

 v 

Acronyms and Abbreviations 

µg/m3 micrograms per cubic meter 

ACH air changes per hour 

ADMM average‐day maximum month 

ASIL  Acceptable Source Impact Level 

AWS American Welding Society 

BFP belt filter press 

cfm cubic feet per minute 

CMU concrete masonry unit 

DMDS dimethyl disulfide 

D/T dilutions to threshold 

EPA U.S. Environmental Protection Agency  

fpm feet per minute 

FRP fiberglass reinforced plastic 

GBT gravity belt thickener 

gpm gallons per minute 

H2S hydrogen sulfide 

HVAC heating, ventilation, and air conditioning 

MLSS mixed liquor suspended solids 

NA not applicable 

NFPA National Fire Protection Association 

O&M operations and maintenance 

OA odorous air 

ORS organic reduced sulfur 

PE primary effluent 

ppbV parts per billion by volume  

ppmV parts per million by volume 

RAS return activated sludge 

RCW Revised Code of Washington 

SCADA supervisory control and data acquisition 

SCTP Salmon Creek Treatment Plant 

SEPA State Environmental Policy Act 

SVI sludge volume index 

SWCAA  Southwest Washington Clean Air Agency 

TM Technical Memorandum 

TWAS thickened waste activated sludge 

WAS waste activated sludge 



 
Engineering Report for Phase 5B Project: Package 1—Odor 

Control/Existing Facilities Improvements

 

vi  

WAC Washington Administrative Code 

wc water column  

 



Engineering Report for Phase 5B Project: Package 1—Odor 
Control/Existing Facilities Improvements  

 

 1-1 

1. Introduction 

The Discovery Clean Water Alliance (Alliance) is proposing a project at the Salmon Creek Treatment 
Plant (SCTP) to upgrade the wastewater facilities currently operating onsite. This project is called SCTP 
Phase 5B Project: Package 1—Odor Control/Existing Facilities Improvements. The improvements will 
provide enhanced operational flexibility, reliability, and increased odor treatment at the facility.  The 
Package 1 project improvements are not intended to change the overall wastewater treatment capacity of 
the facility. A separate project, SCTP Phase 5B Project: Package 2—Capacity Increase, is planned to 
follow Package 1 to address capacity related elements. A separate engineering report will be submitted 
for the Package 2 project at a later date.  

1.1 Owner and Authorized Representative 

The Owner of the SCTP is the Alliance. The Clark Regional Wastewater District (District) is responsible 
for engineering and capital planning, as well as the overall financial and administrative functions of the 
Alliance. The Owner's authorized representative for this facility is Dale Lough. His contact information is 
as follows: 

Dale W. Lough, P.E. 
Alliance Capital Program Manager 
Clark Regional Wastewater District (Administrative Lead for Discovery Clean Water Alliance) 
8000 NE 52nd Court 
P.O. Box 8979 
Vancouver, Washington 98668 

Telephone: 360-993-8856 
dlough@crwwd.com 

1.2 Project Description and Location 

The Alliance is proposing a number of improvements at the SCTP for this Package 1 project. A summary 
of the improvements is as follows: 

 Odor control systems for the preliminary/primary treatment facilities 

 Odor control systems for the solids processing facilities 

 Existing Aeration Basin 5 and 6 improvements including: 

– Additional anoxic and aerobic zone baffles 

– Mixed liquor recycle pump hydraulic modifications 

– Additional aeration basin instrumentation 

 Fiberglass covers on existing secondary clarifier effluent launders 

 RAS chlorination system  

 Improved return activated sludge (RAS) discharge piping 

 New and replacement pipe supports in the solids processing center 

 Demolition of the abandoned Control Building 

 Construction of new oil and lubricant storage building 

 Replacement canopy structure at disinfection facility 

 Replacement enclosure at existing waste gas incinerator controls 

 New automated entrance gate 



 
Engineering Report for Phase 5B Project: Package 1—Odor 

Control/Existing Facilities Improvements

 

1-2  

These improvements are depicted in Figure 1-1 and most will be made within existing structures. All 
proposed improvements are within the existing footprint of the developed wastewater treatment plant.   

SCTP is located at 15100 Northwest McCann Road, Vancouver, Washington 98685. 

 

 

 

 

  



-""'.rSALMON CREEK 

NEW 48 INCH PARALLEL 
PIPE TO NEW OUTFALL 

EXISTING SO 
INCH PIPE 

-~- --:~:A~~ 
·- ... ~.:a.... ,--..... ~,...... 
' .... -----~ /" ---\ --...;..---.....::.-- ----~ - - ~ ~ -----=- -f 

\ 

\ 
' 
' 
\ 

\ 

' \ 

\ 
\ 

\ 

\ 

\ 

\ 

\ 
\ 

\ 
\ 

\ 

\ 
\ 

\ 
\ 

' 
' 
\ 

' \ 
\ . 

' 

.......... __ ........ 

-

\ 

\ 

@ 

--· --· --· 
' -- .. -

BURLINGTON NORTHERN _/ 
RAILROAD RIGHT-OF-WAY 

\ . 

~ ---
AGRICULTURAL ACCESS 
ROAD (PRIVATE) 

\\\\ 

LEGEND: 

® WELLHOUSE 

® 36TH AVENUE PUMP STATION (NOT SHOWN) 

@ FORCE MAIN (NOT SHOWN) 

@ PRELIMINARY TREATMENT 

@ PRIMARYTREATMENT 

@ ML SPLITTERJPE'JRAS MIXING BOX 

@ AERATION BASIN NOS. 1-4 

@ AERATION BASIN NO.5 

@ BLOWER BUILDING 

\\ 

® BLOWER BUILDING (CONVERTED THICKENING BUILDING) 

@ SECONDARYCLARIFIERNOS.1AND2 

@ SECONDARY CLARIFIER NO.3 

@ RASIWM3 PUMP STATION 

IQ., ABANDONED CHLORINE CONTACT/ 
~ ABANDONED EFFLUENT PUMP STATION 

LEGEND: (CONT) 

@ EFFLUENT PUMP STATION/LIV DISINFECTION 

@ OUTIFALL (NOT SHOWN) 

® DIGESTER CONTROL BUILDING 

@ SOLIDS PROCESSING CENTER 

@ ANAEROBIC DIGESTERS 

@ SLUDGE BLEND TANK 

@ BIOSOLIDS BLEND TANK (CONVERTED DIGESTER) 

@ DIGESTER CONTROL COMPLEX 

@ BIOSOLIDS STORAGE 

@ TRUCK LOADING FACILITY 

@ ELECTRICAL BUILDING 

@ OPERATIONS CENTER 

@ ABANDONED CONTROL BUIWING 

@ ABANDONED MAINTENANCE BUILDING 

@ 

@ 

---· -

_:§::::! 

-
@ 

® 

NOTE1 
~-, /-, 

------------ ..,_...-(--- -'--------------- =-----------....._..,... ___ ..,_-- .....:::;_...,.,__-' --- --- ' --- ' ' ~...... -- ...._ --- --- " ' 

' ' ' ' ' ' 

' ' 
@ 

/ 

@ 

® ® @) 

' 

0 80 120 180 -- ----Scale In Feet 

' ' ' ' ''-, 
\.' \ ,_ 
', '-, ' ' 

' ' ' ', 
' ' \ '' 

' A ,, ,, ' / ,. Y' @ 
_) 

~ ·.--" 

.. -

[ 

'-@ ~1 j _l 

-----~ ------- ', 

\ 
---------------­

PROPERTY LINE 

'*'--.,.· ------ ' 

PHASE 5 CAPACITY EXPANSION NOTE: 

1. MODIFY/REPLACE EFFLUENT PUMPS TO WORK IN CONJUNCTION 
WITH PARALLEL OUTFALL HYDRAULICS. 

2. DESIGN FLOWS: 18.0 MGD MAXIMUM MONTH WET WEATHER FLOW 
AND 34.2 MGD PEAK HOUR FLOW. 

\. 

' 

' ' ' \. 

\ 

FIGURE 5-10 
TREATMENT PLANT (SCTP) 

PHASE 5 EXPANSION- THROUGH 2018 
SALMON CREEK WASTEWATER MANAGEMENT SYSTEM 

CLARK COUNTY, WASHINGTON 

\ 
' . 
\ 

\ 

\ 
' ' 

JD056291
Text Box
FIGURE 1-1
SALMON CREEK TREATMENT PLANT
PHASE 5B IMPROVEMENTS PROJECT
PACKAGE 1 - EXISTING FACILITIES/ODOR CONTROL IMPROVEMENTS


JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Line

JD056291
Line

JD056291
Line

JD056291
Ellipse Sketch to Scale
110 sf

JD056291
Ellipse Sketch to Scale
110 sf

JD056291
Callout
NOTE 3

JD056291
Polygon

JD056291
Callout
NOTE 1

JD056291
Callout
NOTE 2

JD056291
Callout
NOTE 9

JD056291
Callout
NOTE 5

JD056291
PolyLine

JD056291
Text Box
48 INCH PIPE TO OUTFALL

JD056291
Text Box
30 INCH PIPE TO OUTFALL

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Text Box

JD056291
Rectangle

JD056291
Line

JD056291
Line

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Line

JD056291
Line

JD056291
Line

JD056291
Line

JD056291
Line

JD056291
Line

JD056291
Callout
TO OUTFALL

JD056291
Line

JD056291
Line

JD056291
Line

JD056291
Rectangle

JD056291
Rectangle

JD056291
Rectangle

JD056291
Text Box
LEGEND
06   WELL HOUSE
10   PRELIMINARY TREATMENT
20   PRIMARY TREATMENT
25   ML SPLITTER/RAS MIXING BOX
30   AERATION BASIN NOS. 1 - 4
32   AERATION BASIN NO. 5
33   AERATION BASIN NO. 6
35   BLOWER BUILDING
37   BLOWER BUILDING 2
40   SECONDARY CLARIFIER NOS. 1 AND 2
45   SECONDARY CLARIFIER NO. 3
46   SECONDARY CLARIFIER NO. 4
47   RAS/WAS PUMP STATION
55   EFFLUENT PUMP STATION/UV DISINFECTION


JD056291
Text Box
LEGEND (CONTINUED)
70   DIGESTER CONTROL BUILDING
72   SOLIDS PROCESSING CENTER
73   ANAEROBIC DIGESTERS
74   SLUDGE BLEND TANK
76   BIOSOLIDS BLEND TANK
77   DIGESTER CONTROL COMPLEX
78   BIOSOLIDS STORAGE
79   METALS SHOP
83   ELECTRICAL BUILDING
85   OPERATIONS CENTER
87   ORIGINAL PLANT CONTROL BUILDING
88   MAINTENANCE/STORAGE BUILDING



JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Ellipse

JD056291
Text Box
33

JD056291
Ellipse

JD056291
Text Box
46

JD056291
Ellipse

JD056291
Text Box
NOTES:

1. Install covers on primary clarifiers.
2. Preliminary and Primary Treatment Odor Control System. 
3. Replace existing RAS discharge piping. Install RAS chlorination system.  
4. Install fiberglass launder covers on Secondary Clarifiers 3 and 4.
5. Demolish Building 87. 
6. Install new baffles, instrumentation and MLR pump inlet modifications in              Aeration Basins 5 and 6. 
7. New oil and lubricant storage area. 
8. Replace enclosure at waste gas incinerator.    
9. Add and replace pipe supports within Solids Processing Center.
10. New odor control system to treat discharges from solids processing. 
11. Replace canopy over UV disinfection system. 
12. Install new entrance gate and associated security equipment. 



JD056291
Callout
NOTE 7

JD056291
Rectangle

JD056291
Callout
NOTE 10

JD056291
Rectangle

jd056291
Callout
NOTE 6

jd056291
Rectangle

jd056291
Polygon

jd056291
Ellipse

jd056291
Ellipse

jd056291
Callout
NOTE 4

jd056291
Arrow

jd056291
Callout
NOTE 8

jd056291
Callout
NOTE 11

JD056291
Callout
NOTE 12





Engineering Report for Phase 5B Project: Package 1—Odor 
Control/Existing Facilities Improvements  

 

 2-1 

2. Future Conditions 

This SCTP Phase 5B Project: Package 1—Odor Control/Existing Facilities Improvements is consistent 
with long-term plans for SCTP.  The project proposes to optimize current treatment processes and 
provide a higher level of odor treatment to benefit the surrounding area. Proposed odor control systems 
will be sized to treat odorous air (OA) through buildout of SCTP as defined in the 2004 Facilities Plan and 